
Reverse Osmosis Treatment of Central Arizona
Project Water for the City of Tucson

Desalination Research and Development Program Report No. 36

U.S.  Department of the Interior
Bureau of Reclamation

January 2004



Water Desalination Act of 1996

The Water Desalination Research and Development Program is authorized
by the Water Desalination Act of 1996 (Act).  The Act is based on the
fundamental need in the United States and world-wide for additional sources
of water.  The primary goal of this program is to develop more cost-effective,
technologically efficient, and implementable means to desalinate water.

Mission Statements

The mission of the Department of the Interior is to protect and provide
[...]
under the Disinfectants/Disinfection Byproducts Rule of the Safe Drinking
Water Act.  The use of free chlorine with RO-treated CAP water may greatly
improve its compatibility with the existing chlorinated groundwaters by
avoiding mixing chloraminated and chlorinated waters.  Logsdon et al. (1999)
report it inadvisable to mix waters, such as chloraminated CAP water and
well waters containing free chlorine, because at the interface of the two
supplies, the free chorine may react with the monochloramines, thereby
reducing the free chlorine level and possibly forming dichloramine or
nitrogen trichloride compounds.  All three results may create taste and odors
in the combined water supply.  The ability to carry a free chlorine residual 



Research Report

7

Figure 1.—Filtration application guide.

with RO-treated CAP water avoids this problem or avoids the potential need
to chloraminate existing groundwater supplies.

To ensure that Colorado (and Agua Fria) River water delivered to Tucson
customers from Reclamation's Central Arizona Project are sufficiently
treated to be as high quality as Tucson's historical groundwater supplies, the
City established the Water Consumer Protection Act (WCPA) in 1995.  Under
the WCPA, “. . .CAP water may be directly delivered as a potable water
supply only if it is treated in a manner sufficient to ensure that the quality of
the delivered water is equal to or better in salinity, hardness, and dissolved
organic material than the quality of the groundwater being delivered from
Tucson's Avra Valley well field. . ..”  

The City lists the target Avra Valley water quality values as 210 mg/L TDS,
83.8 mg/L hardness as CaCO3, and less than 0.4 mg/L TOC (Mapes, 1996). 
Although the CAP water quality varies, it exceeds the target Avra Valley
values with respect to all three parameters.



Reverse Osmosis Treatment of CAP Water

8

Study Objectives
To estimate the costs and viability of membrane treatment of CAP water, the
study addresses the following questions:

1.  What NF or RO membrane types are most appropriate and cost
effective?

2.  What is the maximum product water recovery that can be achieved
while avoiding membrane scaling by the precipitation of low-solubility
salts?  These estimated maximum water recoveries were verified during
onsite pilot operations.

3.  Do the City's existing filtration and chloramine disinfection provide
adequate pretreatment for the membrane process as evaluated during
onsite pilot operations to measure membrane fouling and degradation.  If
the City's existing treatment does not provide adequate pretreatment,
what are the recommended modifications and estimated costs of these
modifications?

4.  What are the quantity and composition of the membrane concentrate? 
Can the membrane concentrate be utilized for beneficial use?  If not,
what are the estimated costs to dispose of this brackish water?

5.  What are the estimated costs (per preappraisal-grade estimates with
an accuracy of plus 50 and minus 30 percent) to implement this advanced
treatment option including cost of pretreatment modifications, membrane
treatment, and the use or disposal of the membrane concentrate?

6.  If the estimated costs appear potentially affordable, what additional
pilot plant, regulatory, and cost questions need to be answered in the
next evaluation stage of this water treatment option?



Research Report

1Attendance at this May 19, 1999, meeting were:
From Tucson Water—David Modeer, John Nachbar, Marie Pearthree, Bruce Johnson,

             Barbara Buus, David Cormier, Jim Lozier (CH2M Hill consultant).
From Reclamation—Chuck Moody, Eric Holler, Stan Hightower, Tom Wotring

9

Procedure
In November 1996, Tucson Water and the Bureau of Reclamation
(Reclamation)  entered into a cooperative agreement to evaluate the costs
and viability of membrane treatment of CAP water.  The evaluation process
consisted of workgroup meetings, pilot plant water treatment tests,
appraisal-level conceptual design analyses, and the development and
evaluation of concentrate disposal alternatives.

The initial draft report was published in November 1998.  In  May 19991,
Tucson Water and Reclamation representatives refined the focus of and
outlined additional information needed for the conceptual designs.  The
original design and cost information remain as originally listed in
Appendices A - E.  Each appendix is followed by the first revision of that
appendix, “Revision 1,” that contains design and cost information to address
the directions of the May 1999 meeting.  To address uncertainties regarding
the effectiveness of pretreatment to RO equipment, additional pilot tests
were conducted in 1999.   Appendix F describes pilot tests and test results.

The revised evaluations of designs and costs include:

1.  A reduction in the number of RO plant sizes from three sizes:  50, 100,
and 150 million gallons per day (MGD) to two sizes:  96.3 MGD with aquifer
storage and recovery (ASR) and 150 MGD, sized to meet peak-day demand in
the summer without ASR.

2.  Based on successful pilot tests, the selection of microfiltration or
ultrafiltration (MF/UF) as pretreatment to desalting by reverse osmosis (RO)
(see table 2, treatment alternatives 7 and 10).

3.  To achieve lower treatment costs, treatment designs incorporating
nondesalted “blend” water treated by granular activated carbon (GAC) to
remove total organic carbon (see table 2, treatment alternatives 7a and 10a).

4.  A description of and cost estimates for post-treatment stabilization of the
desalted water.



Reverse Osmosis Treatment of CAP Water

10

5. Further evaluation of the recommended concentrate disposal alternative: 
Discharge to the Gulf of California for six alternatives, involving two routes
with and without cost-sharing from partnering municipalities.

This report revision describes the conceptual designs and estimated costs for
the 48 combinations of two plant sizes, four treatment alternatives, and six
concentrate disposal alternatives.

Workgroup Meetings

City and Reclamation workgroup members met 20 times (approximately
monthly) to coordinate activities, monitor pilot tests, and review and discuss
progress.  Interested parties and representatives from State and local
agencies were invited.  Average meeting attendance included 14 nonwork-
group members.

In addition to presentations and discussions by workgroup members,
workgroup meetings included the following presentations and/or reports:

Jim Lozier (CH2M Hill), Plugging Factor Tests at Phoenix-Area CAP
Water Plants.  Silt density index (SDI) levels at four plants ranged
from 2.3 to 5.3, low enough to consider for RO operation, which
requires SDI levels less than 5.

Michael McGuire (McGuire Environmental Consultants), Customer
Focus on Water Quality Program.

Brent Cluff (Clean Water Products) described slowsand filtration
(SSF) as pretreatment to nanofiltration (NF) and exhibited his SSF-
NF pilot plant equipment.

Mohammed Amin Saad (MASAR Technologies) demonstrated
software for monitoring RO plant performance.

Dr. James Riley and Dr. Edward Glenn (University of Arizona
Environmental Research Laboratory), Acceptability of Potential Water
Supplies to the Santa Clara Wetlands with Respect to Salinity and
Selenium (see appendix D for report).   Water presently entering the
Santa Clara Wetland in the MODE and Riito canals is beyond the
salinity optimum for the dominant vegetation, and the selenium
concentration puts it in the high risk category for wetlands. 
Nevertheless, this water supports a valuable and unique wetland in
the Colorado River delta.  Preserving the size, wetland values, and
safety of the wetland will require that water of equal or better quality



Research Report

11

with respect to salinity and selenium should make up the inflow
source.  The models show that water of higher quality can be
substituted in lower volume for water presently entering the Santa
Clara Wetland at 3.1 parts per thousand (ppt) (3,100 mg/L) TDS. 
Conversely, water of higher salinity can substitute in higher volume,
but the upper salinity limit of 6 ppt (6,000 mg/L) for the vegetation
and the possibly greater selenium risk associated with higher-salinity
water, place constraints on this option (Tanner et al., 1997).

Bob Riley (Separation Systems International) described RO element
materials and fabrication and RO element autopsy procedures.

Steve Davis (Malcolm Pirnie), Central Avra Valley Storage and
Recovery Project Task 6 - Water Quality Management Program.
Bench-Scale Iron Release Testing Program:  Phase I Results.

Mike Miller (Reclamation), Geological Assessment of Deep Well
Injection in the Tucson and Avra Valley Basins (see appendix D for
report).

Herman Bouwer (U.S. Water Conservation Laboratory), Arizona’s
Long-Term Water Outlook:  From NIMTO to AMTO.  Dr. Bouwer
described the need to remove and dispose of salts brought into the
Central Arizona area from the Colorado and Salt Rivers (Bouwer,
1997).

Brett Andrews (PermaCare) described the use of antiscalants to
prevent RO scaling from low solubility solutes.

Bob Ning (King Lee Technologies) described the use of antiscalants to
prevent RO scaling from low solubility solutes and antifoulants to
reduce RO fouling.

Maggie Wolfe (PerLorica) described Colorado River water RO pilot
tests being conducted by the Metropolitan Water District of Southern
California as part of the Desalination Research and Innovation
Partnership (DRIP).

Dan Johnson (Cyprus Sierrita Corporation) presented results of
bench-scale evaluations of different waters (including RO concentrate)
for use in the flotation recovery of copper and molybdenum from
mined ores.



Reverse Osmosis Treatment of CAP Water

12

Pilot Tests

Pilot tests were conducted using Reclamation’s Mobile Treatment Plant and
the City's Hayden Udall Pilot Plant (PP), constructed during the study (see
appendix F for detailed descriptions of test and test results). 

The 16-gallon per minute (gal/min) Hayden Udall PP, modeled after the full-
scale Hayden Udall Water Treatment Facility (WTF), includes ozonation,
coagulation, chlorine disinfection, and gravity filtration.  Sedimentation
tanks were added upstream of the filters to lengthen the periods between
filter backwashes (filter runs).

The Mobile Treatment Plant contains a pilot 6-gal/min nanofiltration/reverse
osmosis (NF/RO) unit operating with 2.5-inch diameter NF/RO elements in a
2:1 array.  Associated chemical feed systems and controls are provided for
pH, chlorine, ammonia, and antiscalants.

A 6-gallon-per-minute Zenon unit equipped with microfiltration (MF)
membranes for some tests and ultrafiltration (UF) membranes for other tests
was tested to evaluate the effectiveness of MF/UF pretreatment for reverse
osmosis.

An automatic silt density index (SDI) instrument (Chemetek FPA-3300) was
used to monitor particulate levels in pretreatment products and RO
feedwater.  SDI (by ASTM Method D 4189) uses the flow rate through
0.45-µm pore size filter paper as a measure of particulate content.  SDI
measurements are better than turbidity measurements for determining the
potential for colloidal and particulate fouling and simpler than particle
analysis measurements.

Concentrate Disposal

For the disposal or reuse of the concentrate flow from the RO system, the
workgroup originally developed and conducted a screening evaluation of
11 alternatives (see table 3) and selected 4 alternatives for detailed analyses
(see appendix D for descriptions and cost analyses of the alternatives and
analyses).

In May 1999, City and Reclamation representatives selected six concentrate
disposal alternatives for cost analyses (see appendix D, revision 1).  This
report revision presents the costs of the following six concentrate disposal
alternatives.



Research Report

13

a.  PP16.  Pipeline to Puerto Peñasco with a flow of 16 MGD

b.  CP16. CASI pipeline to Yuma with a flow of 16 MGD

c.  CC16. CASI canal to Yuma with a flow of 16 MGD

d.  CP36. CASI pipeline to Yuma with 20 MGD from the Arizona
Municipal Water Users Association Subregional Operating Group
(SROG) for a total of 36 MGD

e.  CC36. CASI canal to Yuma with 20 MGD from SROG for a total of
36 MGD

f.  CC270. CASI canal to Yuma with maximum multiple Central Arizona
partners and a flow of 270 MGD (300,000 af/yr)



Reverse Osmosis Treatment of CAP Water

14

Results
The results are summarized in this section and presented in detail in the
appendices.

Conceptual Design Basis

Tucson Water Deliveries

For the period 1995-97, Tucson Water Department delivered an average of
33.4 billion gallons (104,300 acre-feet) of water each year (Tucson Water
Department, 1996, 1997, 1998).  The average monthly water deliveries range
from 64 million gallons per day (MGD) in March to 123 MGD in July.

Projected future annual deliveries to the city of Tucson are 55.6 billion
gallons (173,900 acre-feet) (Bureau of Reclamation [Reclamation], 1998a). 
The average projected future monthly deliveries range from 109.6 MGD in
January to 177.5 MGD in September.

The average daily flows are 91.5 MGD for 1995-97 and 155.1 MGD in the
future.

Reverse Osmosis Plant Capacities

This report considers two reverse osmosis (RO) plant sizes: 96.3 and
150 MGD as RO product water.

The 96.3-MGD capacity plant operates year-round at an assumed plant
factor of 95 percent at constant production of 91.5 MGD. Incorporating
aquifer storage and recovery, from October through May excess RO product
is conveyed through the existing water distribution systems to recharge wells
in the central wellfield.  From June through September, the water is
recovered to supplement the RO plant production and meet peak demand.

The 150-MGD capacity plant is sized to meet the peak day demand needs in
the summer.  At other times of the year, it operates at less-than-full capacity
with an average operating factor of 61 percent.  Both RO plant sizes produce
an average of 91.5 MGD and a total annual production of 33.4 billion gallons.



Research Report

15

Pilot Tests and RO Conceptual Design

RO membrane equipment requires very low suspended particulate
concentrations to avoid coating or “fouling” the membrane surfaces with clay
and organic particulates.  RO can often operate directly on groundwater with
minimum “pretreatment” (e.g., cartridge filters, pH adjustment, and addition
of antiscalant).  For surface waters, including CAP water, however, RO
requires extensive filtration pretreatment.  Such pretreatment can be
accomplished to varying degrees of quality by conventional treatment
consisting of coagulation and media filtration, by slowsand filtration (SSF),
or by MF.  In separate studies, the city of Tucson (Chowdhury, et al., 2003)
and the Bureau of Reclamation (Moody,et al., 2002) evaluated SSF
pretreatment of CAP water for RO desalting.  Pilot tests for this study used
the Hayden Udall PP modeled after the existing Hayden Udall WTF for most
of the testing.  A Zenon unit with MF and UF membranes was used for
several pilot activities.

Table 1 summarizes existing and proposed water treatment components for
the two available water supplies:  groundwater and CAP water.  Not listed is
disinfection treatment, which is required for both water supplies.

Table 1.—Water treatment components

Water source Filtration I Filtration II Advanced treatment

Groundwater Existing:  None Existing:  None Existing:  Air stripping on
TARP supply only

CAP Existing:  HUWTF

Proposed:  
CAVSRP
SSF
MF/UF

Existing:  None

Proposed:
CF
SSF
MF/UF

Existing:  None

Proposed:
RO
GAC

TARP = Tucson Airport Remediation Program; CAVSRP = Central Avra Valley Storage
and Recovery Project; CF = Cartridge filtration

Table 2 lists water treatment alternatives using the water treatment
components in table 1.  This study considered alternative 2 as the “no action”
alternative against which to compare other alternatives.  The study did not
evaluate alternatives 6, 6a, 8, or 9.  The study evaluated alternatives 3, 4, 5,
7, 7a, 10, and 10a.  





Research Report

17

In these alternatives, the term “MF/UF” refers to either of the two similar
microfiltration (MF) or ultrafiltration (UF) processes (refer to figure 1 for MF
and UF particulate removal ranges).  For brevity, the abbreviated notation 
uses “UF.”  All selected alternatives use MF/UF pretreatment. 
Alternatives 10 and 10a use the existing HUWTF rapid-sand filters as
roughing filters, and 7a and 10a add GAC treatment parallel to RO so that
“blended” water has low TOC levels.  Appendices A and C describe
conceptual designs and costs of these treatment alternatives.  Alternatives
7a and 10a include an evaluation of cost savings with granulated activated
carbon (GAC) filters.

Pilot tests evaluated treatment alternatives 3, 7, and 9.  Seven pilot test
activities were conducted from October 1997 to September 1998 and from
February 1999 to August 1999 (see appendix F).

All pilot tests utilized reverse osmosis (RO) treatment to produce desalted
water that meets the City of Tucson’s Water Consumer Protection Act for
total dissolved solids (TDS), hardness, and total organic carbon (TOC).

The pilot test activities evaluated the effects of the following major design
components:  RO pretreatment (HUPP [coagulation, flocculation, and media
filtration], MF/UF, and HUPP together with MF/UF), RO membrane type
(cellulose acetate (CA) and polyamide (PA)), and water recovery (70 to 90
percent).  The major performance criteria were RO fouling and RO scaling.  

The table below summarizes the operating conditions and performances for
these criteria as well as including a general evaluation of costs.

Pilot test summary ratings

Activity
no.

Treatment alternative number and
pilot process components

HUPP
Coagulant

Evaluation criteria

Fouling Scaling Cost

1 3. CAP - HUWTF - CF - RO (CA) Alum good poor fair

2,3,4 3. CAP - HUWTF - CF - RO (PA) Alum poor good good

51 7. CAP - MF - CF - RO (PA) n/a good good fair

6 3. CAP - HUWTF - CF - RO (PA) Ferric chloride poor tbd good

7a1 7. CAP - UF - CF - RO (PA) n/a good good fair

7b - 7e1 10. CAP - HUPP - UF - CF - RO(PA) Ferric chloride good good fair
1 Best combinations of performance and cost for full-scale desalting.
Fouling—Good = Little or no RO fouling; Poor = Severe particulate fouling observed requiring high
pressure to maintain RO product flow
Scaling—Good = No scaling observed; Poor = Significant scaling observed requiring high pressure
to maintain RO product flow; 
Cost—Good = Uses existing water treatment facilities to supply RO feedwater; Fair = Adds MF or
UF to supply RO feedwater



Reverse Osmosis Treatment of CAP Water

18

The study initially focused on the use of processes in the existing water
treatment facility in treatment alternative 3:  CAP-HUWTF-CF-RO and 4: 
CAP-HUWTF-CF-(RO & GAC).  Pilot tests produced mixed results (see
appendix F) but were generally unsuccessful in demonstrating that the
existing HUWTF processes would adequately and consistently produce water
that would not coat and plug the fouling-sensitive polyamide RO equipment
with particulates or scale from alum or iron coagulants.

In contrast, alternatives 7 and 10 produced water with low RO fouling rates
both during 1999 pilot tests (refer to Appendix F) and in pilot treatment of
Colorado River water at Reclamation’s Water Quality Improvement Center
(WQIC) in Yuma AZ (McAleese, et al., 1999).

Based on these pilot tests, the authors recommend CAP treatment with
either of the following alternatives:

Treatment alternative   7.  CAP - MF/UF - RO
Treatment alternative 10.  CAP - HUWTF - MF/UF - RO

In May 1999, City and Reclamation representatives selected the following
four treatment alternatives for the purposes of preparing conceptual designs
and preappraisal cost estimates.

Selected treatment alternatives 

Treatment
alternative

number Symbolic process description on Table 2
Abbreviated symbolic

process notation for figures

7 CAP - MF/UF - RO UF-RO

7a CAP - MF/UF - (RO & GAC) UF-RO&GAC

10 CAP - HUWTF - MF/UF - RO HU-UF-RO

10a CAP - HUWTF - MF/UF - (RO & GAC) HU-UF-RO&GAC

RO conceptual design information obtained in large part from the 1997-99
pilot tests at the Hayden Udall WTF include:

1.  Selecting polyamide (PA) membranes over cellulose acetate (CA)
membranes to minimize adding sulfuric acid that increases
supersaturation levels of barium sulfate.

2.  Selecting RO membranes instead of NF membranes because
NF membranes (with sodium chloride rejections less than 80 percent) do
not meet the target product TDS level of 210 mg/L in the summer.



Research Report

19

3.  Selecting a design water recovery of 85 percent.  Water recovery is
critical because a water recovery of 85 percent means that 85 percent of
the water is converted to low-TDS product and 15 percent remains as
brackish concentrate to be disposed.  The pilot unit operated successfully
at 90-percent recovery on MF pretreatment (and the absence of alum) but
at a lower feedwater TDS than the CAP design.  At Reclamation's Water
Quality Improvement Center in Yuma, a pilot RO unit operated with MF
pretreatment on Colorado River water at 85 percent recovery for several
months with no evidence of scaling (McAleese, et al., 1999).

4.  Selecting a conceptual design RO membrane flux of 17 gallons per
square foot per day (gfd) based on successful pilot test operation with
MF/UF pretreatment.  Membrane water flux is important because the
number of RO elements and capital costs vary inversely with water flux.  

5.  Selecting barium sulfate crystallization as a potentially effective and
economical process for removing supersaturated barium sulfate from the
brackish concentrate.  Preliminary jar tests indicate that, by using
barium sulfate seed crystals, a crystallizer can remove barium sulfate
that might scale pipelines or canals used for concentrate disposal.  (See
appendix D, figures 5 and 6).  Although preliminary pilot test efforts
found no removal and although barium sulfate removal may not be
necessary, to provide a conservative and comprehensive cost estimate,
the design presented in this report includes the estimated size and costs
of barium sulfate crystallizers.

6.  Calibrating three manufacturers’ conceptual design projections for
operating pressures and product TDS to match pilot test results.  After
calibration and including allowances for additional increases in operating
pressure and product TDS with age, the average of the three calibrated
performance projections form the basis for the RO conceptual design in
this study.

7.  To achieve 85-percent and higher water recoveries, the RO conceptual
design that was chosen consists of three RO equipment stages (see
figure 2).  Stage 1 concentrate is stage 2 feed.  Stage 2 concentrate is
stage 3 feed.  The RO feed pumps include both single-speed and variable-
speed centrifugal pumps where the variable-speed pumps provide
operational flexibility.  Interstage booster pumps maintain uniform 17-
gfd water flux for each of the three stages.  Energy recovery turbines
recover energy from the pressurized stage 3 concentrate and transfer it
by direct couple to feed pumps (alternatively, energy recovery could
power the interstage pumps).  



R
everse O

sm
osis Treatm

ent of C
AP W

ater

20

Figure 2.—Process flow schematic for a three-stage reverse osmosis plant.



Research Report

21

At 17-gfd water flux and 85-percent water recovery, a two-stage design
may offer a lower-cost alternative to the selected three-stage design.  The
selected three-stage design, however, offers the flexibility of operating at
higher water recovery (e.g., 90 percent).  The three-stage design can also
operate at lower water flux (e.g., 10-12 gfd) if needed to reduce fouling, as
well as to obtain significant power savings with a variable-production
plant in the winter with cold water and low demand. 

RO treatment of CAP water with total dissolved solids (TDS) of 700